

CIN:U74220DL1998PTC092698

TEST REPORT

Test Report Issued To:

RAKAN STEELS LTD.

NH-2, 1 KM BEFORE BARA TOLL PLAZA, UMRAN, RANIA, KANPUR DEHAT, UTTAR PRADESH - 209311, INDIA **Test Report No:** K220907019/K220907019-20

Date of Issue: 17-Sep-2022

Sample Booking/Receipt Date: 07-Sep-2022

Date of Start of Testing: 12-Sep-2022

Date of Completion of Test: 17-Sep-2022

Customer Relationship Number

69148

Sample Description:

BARBED WIRE



Customer Reference No

EMAIL DATED 07.09.2022

Kind Attention KANNAN AGARWAL

E-Mail: md@rakansteels.co.in, vaibhav_2310@hotn Contact No: 9598668666

Sample Condition: Good

Sample Quantity (Approx): 1 - Nos Sample Size (Approx): *-

SAMPLE NOT DRAWN BY OUR LABORATORY. THE RESULTS RELATE ONLY TO THE ITEMS TESTED

Report Issued By

Authencity of report can be verified by mail at verification@spectrolab.in

This is a Digitally Signed Report and hence doesn't require Physical Signature.

Spectro Analytical Labs Private Limited, E-41, Okhla Indl. Area, Phase-II, New Delhi-110020(India)

Phone:+91-11-40522000, 41611000 || **Web**: www.spectro.in|| **Email**: care@spectro.in



TEST REPORT

Page 2 of 2

Report No. K220907019/K220907019-20

Discipline	Chemical	
Group	Metals and alloys	
product	Steel & steel alloy	
	Plain, Medium & High Carbon steel	

ID- K220907019-2

Chemical Composition Analysis Result				
S.N.	Test Parameter	Result	Test Method	
1.	IRON, %	Remainder	By difference	

-- End of Test Report --

Analyst Signature



Authorised Signatory